
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
135893   ASTM A-36/A-572-50         0.171  0.900  0.023  0.006  0.189  0.025  0.020  0.021  0.011  0.034  0.005  0.008  0.003
135894   ASTM A-36/A-572-50         0.169  0.877  0.017  0.005  0.190  0.016  0.024  0.016  0.015  0.037  0.004  0.008  0.003
135895   ASTM A-36/A-572-50         0.163  0.891  0.020  0.005  0.179  0.018  0.021  0.016  0.018  0.034  0.005  0.008  0.003
135986   ASTM A-36/A-572-50         0.159  0.861  0.023  0.006  0.171  0.019  0.022  0.016  0.004  0.040  0.003  0.006  0.002
135987   ASTM A-36/A-572-50         0.157  0.868  0.016  0.005  0.171  0.036  0.031  0.022  0.006  0.030  0.002  0.007  0.002
235905   ASTM A-36/A-572-50         0.172  0.872  0.020  0.006  0.178  0.016  0.019  0.017  0.017  0.036  0.005  0.009  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
135893          261311208A      64.977(KSI)     79.347(KSI)     28(%)
135893          261311209A      64.508(KSI)     79.198(KSI)     27(%)
135893          261311287A      64.977(KSI)     79.347(KSI)     28(%)
135894          261311214A      64.621(KSI)     78.329(KSI)     27(%)
135894          261311215A      64.664(KSI)     77.727(KSI)     25(%)
135894          261311293A      64.621(KSI)     78.329(KSI)     27(%)
135895          261311220A      64.463(KSI)     77.606(KSI)     26(%)
135895          261311221A      64.864(KSI)     79.209(KSI)     27(%)
135895          261311295A      64.463(KSI)     77.606(KSI)     26(%)
135986          261311448A      54.747(KSI)     72.776(KSI)     26(%)
135986          261311449A      55.153(KSI)     73.320(KSI)     27(%)
135987          261311434A      55.075(KSI)     71.080(KSI)     24(%)
135987          261311435A      55.169(KSI)     70.922(KSI)     26(%)
235905          261311227A      64.644(KSI)     78.085(KSI)     22(%)
235905          261311228A      64.066(KSI)     75.371(KSI)     23(%)
235905          261311327A      64.644(KSI)     78.085(KSI)     22(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
135893          261311214A      45           8.0000       4.0000       12.2000      19.344          15951           0000143805
135894          261311214A      45           8.0000       4.0000       12.2000      19.344          15951           0000143805
135894          261311219A      45           8.0000       4.0000       12.2000      19.344          15951           0000143805
135895          261311222A      45           8.0000       4.0000       12.2000      19.344          15951           0000143805
135986          261311448A      30           6.0000       4.0000       12.2000      23.808          16229           0000144985
135987          261311448A      30           6.0000       4.0000       12.2000      23.808          16229           0000144985
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
235905          261311228A      45           8.0000       4.0000       12.2000      19.344          15951           0000143805
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
135893          261311214A      000060       1001811299
135894          261311214A      000060       1001811299
135894          261311219A      000060       1001811299
135895          261311222A      000060       1001811299
135986          261311448A      000010       1001811299
135987          261311448A      000010       1001811299
235905          261311228A      000060       1001811299
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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